
w w w . s k f e l i x e r . c o m

DROP & DROPLET
PURITY IN EVERY



Sujala
NANO

P2
C2
P1 C1

15 LPH
RO+UV+UF /30 S

60 LPH
UV+UF/30 S

P3
P2 H1
P1 C2
P1 C1 H1

Sujala
MINI

25 LPH
RO+UV+UF /50 S

60 LPH
UV+UF / 50 S

P3
P2 H1
P1 C2
P1 C1 H1

Sujala
ELFIN

25 LPH
RO+UV+UF /60 S

60 LPH
UV+UF/60 S

Ideal for      Schools     Colleges     Hostels     Hospitals     Restaurants
  Marriage Halls     Temple, Church, Mosques     Fuel Stations

INSTITUTIONAL PLANTS

RO: Reverse Osmosis     UV: Ultra Violet     UF: Ultra Filtration     TDS: Total Dissolved Solids

Elixer RO / UV / UF / TDS CONTROL 
technology removes all contaminants, 
retains the essential minerals and 
brings the TDS, pH level to that of 
natural mineral water to give you 
100% pure, mineral drinking water 
from your own source. 

Plain  Cold  Hot

Sujala COLOSSUS

100 LPH - RO+UV+UF / 200 S
100 LPH - UV+UF / 200 S

P4    
P3 H1    
P2 C2    
P2 C1 H1

Sujala
PETITE

50 LPH
RO+UV+UF/ 100 S

100 LPH
UV+UF / 100 S

P3
P2 H1
P1 C2
P1 C1 H1



500 LPH RO+UV / 
1000 S
Plain only

JUMBO

500 LPH RO+UV
1000 S
Plain only

Ideal for      Schools     Colleges     Hostels     Apartments     Hospitals     Restaurants     Bakeries   
  Food Processing Industries     Juice Manufacturers     Caterers     Marriage Halls

PRESTIGE
Commercial

SUMMIT - 250 LPH RO+UV
ZENITH - 500 LPH RO+UV / 500 LPH UV+UF
CREST - 1,000 LPH RO+UV / 1,000 LPH UV+UF

PRESTIGE
Institutional

ACME - 25 LPH RO+UV+UF
APEX - 50 LPH RO+UV+UF
PINNACLE - 100 LPH RO+UV+UF

COMMERCIAL PLANTS

CLASSIC MODEL

100 LPH RO+UV+UF
100 LPH UV+UF

250 S

SHUDDHA

Ideal for      Railway Stations     Bus Stands   
  Parking Places     Parks   
  Temple, Church, Mosques   
  Marriage Halls     Apartments   
  Malls

FILLING COUNTERS



Table Top / Wall Mounted Portable

TATVA

RO (15 LPH)
UV+UF (60 LPH)

15 ltr Storage

ENIGMA

RO+UV+UF with 
Alkaline Purifier,
7.5 ltr Storage 

COMFY

RO+UV Purifier,
10 ltr Storage 

MARVEL

RO+UV+UF Purifier,
10 ltr Storage 

REGAL

UF Purifier, 
UV+UF Purifier, 
10 ltr Storage 

CORPORATE PLANTS
Ideal for      Homes     Offices     Clinics     Shops

  Restaurants     Schools    Hospitals

DOMESTIC UNITS
Ideal for      Homes     Offices     Apartments     Clinics     Shops

  Banks     Beauty Parlours    Salons    Fuel Stations



  Removes impurities from the water source itself.

  Get crystal clear, pure drinking water, free from dust, odour and discolouration.

  Be free from hair fall, skin and heart diseases. 

  Prevents the corrosion of all your electronic equipment and appliances that use 
water; enhances their life span.

  Capacity of 1,000 to 10,000 liters/hour.

250 to 5,000 Liters

STORAGE
TANK

EXPERT

PRE-FILTRATION SYSTEM 
Ideal for      Schools     Colleges     Hostels     Hospitals   

  Restaurants     Apartments     Marriage Halls   
  Temple, Church, Mosques     Fuel Stations

PUBLIC FILLING COUNTERS 
with SS SHELTER

Fill in and 
distribute from 
your own can!

500 LPH/1000 S, RO+UV
PLAIN WATER
5000 ltr/day 
[250 nos. of 20 ltr Cans]

1000 LPH/2000 S, RO+UV
PLAIN WATER
10000 ltr/day
[500 nos. of 20 ltr Cans]

PRESTIGE



AN EFFICIENT solution for

waste water
treatment

STAINLESS STEEL
MODULAR
PRE-FABRICATED
NON-CORROSIVE
LOW MAINTENANCE

SKID MOUNTED
5 KLD to 500 KLD
Automatic & Semi-Automatic options

The custom-made SKF Vulcan STP is a boon to waste 
water treatment systems. The operations of the plant 

consist of collection, treatment and disposal.
The idea is to produce an environmentally safe fluid 

waste stream and solid waste that may be disposed of 
or reused, usually as farm fertilizer.

The state-of-the-art SKF Vulcan STP is exclusively 
designed for hotels, food processing industries, 

hostels, hospitals, apartments, workshops and in fact, 
any waste water discharging establishment.



15 KLD to 1000 KLD

MGF ACF

AABR
SST

CWT

EQTPCT

SC

- Saves Energy Cost

- Quick Maintenance

- Minimal Operator Requirement

- Minimal Noise

- No Smell / Odour

- Consistent Treated Water Quality

- Corrosion-free

- Minimal Installation Time

- Advanced Attached Growth Media

- Advanced Aeration System

STAINLESS STEEL
MODULAR, PRE-FABRICATED
COMPACT, MOVABLE

EXCLUSIVELy DESIGNED
for Rice Industries

EFFLUENT TREATMENT 
& RECYCLE PLANT

Automatic & Semi-Automatic Options

  Accommodates expansion     Cost effective
  Just-in-time investment         High resale value



TWIN LOBE
AIR BLOWER - AB

ADVANCED ATTACHED GROWTH
BIO REACTOR - AABR (4)

To separate the 
bio�ocs / sludge from 

the treated water

To homogenise the 
�ow and pollutant load 

in the feed e�uent

ACTIVATED CARBON FILTER - ACF (9)

MULTI GRADE FILTER - MGF (8)

CLARIFIER WATER TANK - CWT (7)

SLUDGE DRYING BEDS - SDB (6)

DIS-
INFECTANT

SECONDARY SETTLING TANK - SST (5)

EQUALIZATION TANK - EQT (3)

PRE COLLECTION TANK

BAR SCREEN CHAMBER - BSC (1)

RAW EFFLUENT

TREATED WATER
(for discharge as per 

pollution control norms)

To disinfect 
the biologically
treated water

To �lter the �ne suspended 
solids present in the 

clari�ed water

To receive the 
biologically treated 
water and to feed it 
for �ltration system

To concentrate the 
solids in the sludge 
for easy handling 

and disposal

To oxidize the organics ie BOD & COD 
to harmless natural products and also 

to partly partly oxidize the colour 
portion contributed by organics

To separate the heavy particles and
inert / slit to make the downstrean

system more e�ective.

To screen the debris and �oating matter.
This is to safeguard the downstream

rotating equpment.

To reduce the remaining 
trace organics (BOD & COD), 

smell in the �ltered water

Backwash

FiltrateRe-circulation line

Excise Bio-sludge

THE PROCESS FLOW

Clarifier Water Tank

Raw Sewage

Screening

Oil & Grease Trap

Equalizing Tank

AABR – 
SS Bioreactor

Secondary
Settling Tank

Filter Feed Tank

Multi Media Filter
& Polishing Filter

Treated Water

Excess
Biosludge

Disinfection
Dosing

Backwash

Air
Sludge
Drying
Beds

SKF Elixer India Pvt. Ltd
3-128(3), P.O. Belvai, Mangaluru - 574 213 
Tel: +91 88613 04340 / 41 / 42
mkexe@skfelixer.in  |  www.skfelixer.com

Toll Free No.: 1800 103 4065

9001:2015

w
w

w
.ta

rja
ni

.c
o


